PARTS CATALOG <. ro o550

LEFT HAND

W700serEs

A SHORT-BED INTERLOCK MACHINE
a—tRyFRFEREVLIS

First edition; issued in April, 1987 AR (19875 4 BEIT)

. PEBASUS.







NR=whs4a/r/nRb

B s—yhyu it 19874E3ABERAWT62L -WT742
LOIL v RRDEFETRELTVET,

W 2 ~41EICIIE 5 2 MR s L E B2 o iR
HEHPN—V )R MG ->TwET,
37, MBMBRIHEINTWEESE. Y=V IR D
REF.NO.(3B&5) 2L TV &7,

Br—oR—yRVERE - 57— U=V & (42~4H)
INLNBHRIBFENERICHAFEHENTVZH&T,
RIIERIT42~ 432, r—Y 5=V EIZMEIC—FEL
TEBRLTVWET,

W47~ ABEICIIMREES /7Ty 7 2 EML, BRESS
T, TR, EHLEHFERICTIEREET,

BE5E IEXCECLER, L5THEESISITERR
LTLIE- 0,
LB, IO—YHurORBBEERIERBICLY. TE
T BEENBIEDHNETDOT, oD LHITTERL

INTRODUCTION

M This parts catalog covers the W762L «+ W742L machine
manufactured March, 1987.

M On pages 2~ 41, each mechanism is arranged on facing pages,
the first page containing the illustrations and the second
page containing the data of the individual parts.

The number given to each illustration is the REF. NO. on the
parts list.

M Gauge parts construction charts/gauge parts lists.
Gauge parts are used in some machine types and sewing
gauges only. Pages 42 ~ 43 contain the gauge parts
construction charts in order to know the illustrations and
the combinations of the parts, and page 44 contain the gauge
parts lists to obtain the data at a glance.

B A part number index is attached to the back of this catalog
for convenience.

B When placing orders for parts from this catalog, use ONLY
THE PART NUMBER.

72& 0,
B This parts catalog is applicable to your machine and is
subject to change without notification.

=] R H TABLE OF CONTENTS Page
P Tt I st Tt eI+ TS P332 3333333332232 223 322322332 TEL L L33
74, Ao S (1), (2) 2- 5 MACHINE BED FRAME (1), (2) 2- 5
BN -H 6- 7 COVER 6- 7
T e 8-9 CRANKSHAFT DRIVE MECHANISM 8- 9
L 10-11 ARM SHAFT MECHANISM 10-11
Stk .ot 2 12-13 NEEDLE BAR,NEEDLE GUARD MECHANISM  12-13
A0 -8 i 14-15 LOOPER DRIVE MECHANISM 14-15
By (1), Q) 16-19 FEED MECHANISM (1), (2) 16-19
R, T 20-21 PRESSER FOOT MECHANISM 20-21
IRV 22-23 SPREADER MECHANISM 22-23
R FHE (1), Q) 24-27 THREAD TENSION MECHANISM (1), (2) 24-27
3tk , M)k 28-29 NEEDLE, SPREADER THREAD MECHANISM 28-29
TR RV R 30-31 LOOPER THREAD MECHANISM 30-31
B (1), Q) 32-35 LUBRICATION MECHANISM (1), (2) 32-35
H.R.%E 36-37 H.R. DEVICE 36-37
RILEAE 38-39 THREAD STAND 38-39
1% & 40-41 ACCESSORIES 40-141
GAUGE PARTS CONSTRUCTION CHARTS. GAUGE PARTS LIST

T T T Lt I 11T IETTT1I 3322233232222 33 3443233333233 2 32222 E 332324
¥*=9* 1 =9 5l R B 42-43  GAUGE PARTS CONSTRUCTION CHART 42-43
¥r -y A -9 44 GAUGE PARTS LIST 44
BHBEE AT 92 47-48 PART NUMBER INDEX 47-48






P e oy FHEHE(1) MACHINE BED FRAME (1)

REF. ‘
NO. PART NO. % 3 NAME QT.
[ 250085 1= BED COVER PLATE I
2 250086 HAHor oyt GASKET |
3 7084 KEBRD /M4 SCREW 4
4 240111 # PLUG |
5 4541 xS /M6 SCREW I
6 240127 av—7 MARK I
7 230047 HEAR NAME PLATE |
8 210679 X% PIN 2
9 202526 FRERAR NAME PLATE |
10 240110 2?2 PLUG I
I 240052 2 PLUG 2
12 208173 2 PLUG 3
13 205088 # PLUG 1
14 210003 2 PLUG I
15 240199 2 PLUG 3
16 7018 ERrS /M4 SCREW |
17 303448 Ed WASHER |
18 255002 TANET— FILTER |
19 240001 g RING I
20 212279 TR TYPE PLATE |
21 210679 =% PIN 2
22 250158A91  H/¥— COVER i
23 7017 FxrL M4 SCREW 2
24 204006 BEY BED PIN 4
25 206590 ANy — OIL SIGHT GAUGE |






o R MACHINE BED FRAME (2)

REF.
NO. PART NO. - ® NAME . QT.
I 250091-JD 7 —L «RVF MACHINE FRAME I
2 253012 Jyia BUSHING ]
3 253016 Fyia BUSHING 2
4 210297 Tyia BUSHING I
5 210291 Tysa BUSHING I
6 210102 Tyia BUSHING 2
7 210003 2 PLUG |
8 206059A Twyia BUSHING I
9 251003 Tya BUSHING i
10 240020 oy>rs 0 RING |
1 254509 Jwvea BUSHING |
12 206527 2 PLUG |
13 253007 Tyia BUSHING |
14 210067 Tyia BUSHING 5
15 252583 Tyia BUSHING I
16 252017 Twvia BUSHING |
17 252550 Twvia BUSHING |
8 210102 Tyia BUSHING I
i9 210068 Tyia BUSHING [
20 210292 Twvia BUSHING |
21 210291 Tyia BUSHING 2
22 210143 Tyia BUSHING 2
23 240108 27y SPRING PIN |
24 255057 e dvi PIPE |






H /3 — R COVER

REF.

NO. PART NO. £ b NAME QT.
I 250095-JD 7 —L4hs8— (L) (#8) ARM COVER (TOP) ASSEMBLY |
2 250096 P—Lh— (L) ARM COVER (TOP) ]
3 5198 Fre/Cl4 SCREW i
4 179107-085 #1 L% OIL SIGHT WINDOW |
5 250019 oyrv 0 RING 1
6 7021 Fxe /M4 SCREW 7
7 250100-RA  §ti&E H/x— NEEDLE BAR COVER |
8 7019 Ex /M4 SCREW 2
9 250098-RA 7 — L H/\—(h) ARM COVER (RIGHT) I
10 7021 FERXL /M4 SCREW 4
1 5242 FERXZHII SCREW |
12 250017 oy 0 RING !
13 250089-JD %% BACK COVER [
14 7077 M2,/ M4 SCREW 2
5 250090 HR& v b GASKET !
16 250101-RA ik H/x— THREAD TAKEUP COVER I
17 7052 FERXS /M6 SCREW I
18 207924 Ee WASHER j
19 250130-91  H/<—(4) COVER ASSEMBLY |
20 250108 HIN— COVER |
21 240218 B5iR I L CUSHION RUBBER |
22 7018 FxrL /M4 SCREW 2
23 250107 HI— COVER |
24 7018 FExT /M4 SCREW |
25 206028 b VA LATCH |
26 7018 FExL M4 SCREW i
27 250121-JD 754Vt BRACKET |
28 7114 xS,/ M4 SCREW 3
29 240123 BhiE I 4 CUSHION RUBBER |
30 250113 WL CUCHION RUBBER
31 250124-JD i H/S— SIDE COVER |
32 7077 M*xs,/ M4 SCREW 5
33 250118 HRTY b GASKET I
34 250102-JD <Y F H/N— (%) BED COVER (LEFT) I
35 7021 FExrS /M4 SCREW 3
36 250103-91 £ 4R SLIDE PLATE I
37 250120-JD ~Y FHN—(H) BED COVER (RIGHT) I
38 7082 FXC /M4 SCREW 2
39 250122-JD @iHh/3—(48) FRONT COVER ASSEMBLY |
40 250123 BH/N— FRONT COVER ]
4 250094 e HINGE |
42 240198 EiTE PIN |
43 250037 2 SCREW ]
44 201191 m/¥ & WASHER 2
45 4554 HEFT /M3 SCREW 2
46 7023 ExT,/MA SCREW 2
47 210025 IR X CUSHION I
48 206963 S5yF LATCH I
49 4537 32 M4 SCREW |

/






T S

CRANKSHAFT MECHANISM

REF.

NO. PART NO. E] # NAME QT.
| 250548A91 /5. o8 (4) CRANKSHAFT ASSEMBLY ]
2 250535A91 /5. 8 CRANKSHAFT |
3 208346 oy F CONNECTION !
4 5376 Fre/CH4 SCREW 4
5 252021A92 25> 7 (#) CRANK ASSEMBLY 1
6 252021A o950 CRANK 1
7 4534 ExXS/ME SCREW [
8 201074A WLk X GUIDE |
9 202286 N EE SPRING WASHER |
10 5546 ERS/CH SCREW I
i 250557-91 L3 BUSHING ]
12 4547 ERL /M6 SCREW 2
13 250529A91  #5 BUSHING |
14 4547 tre /M6 SCREW 2
15 250545-91 ¥ +—(TF) GEAR (LOWER) I
16 4547 EFrE /M6 SCREW 4
17 2068278 F4 I ORILMNER) TIMING BELT (LONG) I
18 206827C L Y AN )] TIMING BELT (MEDIUM) [
19 206827D 24 3L IRV (E) TIMING BELT (SHORT) [
20 250530-91  ##% BUSHING |
21 4555 kRT /M6 SCREW I
22 4547 kRL /M6 SCREW |
23 250514 1 AR STOP PLATE I
24 7082 FExre /M4 SCREW 2
25 250515A T—1— PULLEY [
26 4556 ke M6 SCREW I
27 4541 kRS /M6 SCREW |
28 240126 Ee WASHER I
29 4500 Fro /M5 SCREW I
30 250540A91 #4% BUSHING [
3l 4547 kFxe /M6 SCREW 4
32 7049 EfFRe /M3 SCREW 2
33 206162 oYy 0 RING i
34 250537A # SHAFT I
35 202868 Es WASHER I
36 250538-91 FE—ARTFYL T BALL BEARING I
37 7082 ErU /M4 SCREW |
38 204115 Ed WASHER ]






L HhHE

ARM SHAFT MECHANISM

REF.

NO. PART NO. £ b NAME QrT.
| 250526-91 £—° 3—> (38) MOTION ASSEMBLY |
2 7028 ErS /M5B SCREW 2
3 4542 RS/ Mb SCREW 2
4 2913-2 kRe/CI0 SCREW |
5 5058 Wre/CI0 SCREW I
6 250550-91 25> o 8(48) CRANKSHAFT ASSEMBLY I
7 250517 2508 CRANKSHAFT I
8 253500-92 0O K (#8) CONNECTION ASSEMBLY I
9 253500 =V CONNECTION [
10 7021 ERXC /M4 SCREW 2
H 7015 TR /M3, 5 SCREW 2
12 253572-92 /5> 7 (#) CRANK ASSEMBLY |
13 253572 9520 CRANK |
14 4534 FEXL /M6 SCREW |
15 250524 INSLARYIA b BLANCE WEIGHT I
16 4514 RS /M5 SCREW 2
17 250506 BE JOINT |
18 4555 +t*x2 /M6 SCREW 2
19 4547 RS /M6 SCREW 2
20 250518 i SHAFT |
21 250529-91 #H< BUSHING I
22 4547 ERT /M6 SCREW 2
23 250547 Fv—(L) GEAR (TOP) |
24 4547 ERE /M6 SCREW 6
25 250528-91 #% BUSHING [
26 4555 RS/ M6 SCREW [
27 4547 kRS /M6 SCREW l
28 250519 & SHAFT I
29 250523CRA /> FRA1—JL HAND WHEEL |
30 4541 kRre /M6 SCREW |
3! 4556 Ex2 M6 SCREW [
32 204585 Es WASHER |
33 4501 FExrS,/ M5 SCREW I






ik - $T2 88 NEEDLE BAR:NEEDLE GUARD MECHANISM

REF.

NO. PART NO. % M NAME ' QT.
I 251000-91  §tiF NEEDLE BAR ]
2 XXXXXX $t4g NEEDLE HOLDER |
3 AXXXXX §t NEEDLE 3
4 4554 ERxP /M3 SCREW 3
5 253022 $HRER NEEDLE THREAD GUIDE I
6 7031 FExr /M2, 5 SCREW !
7 206061 Fig 3ks NEEDLE BAR CLAMP I
8 5325 ERxL/CH SCREW !
9 206052A sHEY 2o LINK,”NEEDLE BAR DRIVE i
10 206053 Bt PIN I
I 240098 Z—FWRTYL Y NEEDLE BEARING |
12 240101 Eg WASHER ]
13 206063 A GUIDE BLOCK I
14 206062 =R NEEDLE BAR GUIDE BLOCK 1
15 7020 FErS /M4 SCREW !
16 7021 xS/ M4 SCREW 2
17 251009 Sy F LATCH |
18 7021 ERrS /M4 SCREW |
19 179040-05 XK. SPONGE ]
20 XXXXXX MR NEEDLE PLATE |
21 §373-HC m*<,/C4 SCREW 2
22 206524 IE4A& OIL WICK RETAINER I
23 212186 15 mik OIL WICK I
24 251509-92 T+ (#) ECCENTRIC ASSEMBLY I
25 251509 I*xer ECCENTRIC I
26 4538 RS M4 SCREW 2
27 251507 )2 LINK |
28 XXXXXX 2 (%) NEEDLE GUARD (REAR) I
29 5088 AAFRL,/CA4 SCREW |
30 206740 $HBRITSH b NEEDLE GUARD BRACKET |
31 7036 ErS /M4 SCREW |
32 240203-92 H5—(#8) COLLAR ASSEMBLY |
33 240203 ho— COLLAR |
34 4538 WS /M4 SCREW 2
35 251508 b=1.3) BLOCK |
36 207925 ZzIb FELT 2
37 202922 Ed WASHER I
38 240050 AR—H— SPACER |
39 240201-92 55— () COLLAR ASSEMBLY I
40 240201 Hh3— COLLAR |
41 7110 FRrL /M4 SCREW I
42 XXXXXX NEACT NEEDLE GUARD (FRONT) t |
43 7012 E2XrE /M3, 5 SCREW

XX XX XX|3, 4ABHR,
See page 44 for X X X X X X,






WV —/R— 118 LOOPER MECHANISM

REF.

NO. PART NO. % o NAME QT. |
I 252027-91 L—/—&(3E) LOOPER HOLDER ASSEMBLY |
2 XXXXXX W—s— LOOPER |
3 7086 R /M4 SCREW |
4 240149 Ed WASHER 2
5 202922 Ed WASHER I
6 240201-92 55— () COLLAR ASSEMBLY |
7 240201 h5— COLLAR |
8 7110 FExT /M4 SCREW 1
9 240205 3y ] RING |
10 4537 ERx/MA SCREW 1
I 202175 P ) OIL WICK |
12 252030 L——t & LOOPER HOLDER BASE 1
13 4656 RS /M6 SCREW |
14 4547 R /M6 SCREW 1
13 206748 Zxib FELT 4
16 207677 R—WRPYL BALL BEARING I
17 202922-B Ee WASHER [
18 252016A # SHAFT |
19 206748 FEI FELT 4
20 202176 g ) OIL WICK |
21 252032-92 /57 (#) CRANK ASSEMBLY |
22 252032 29070 CRANK |
23 4531 FERS,/ME SCREW |
24 207926 Zxb FELT 2
25 202175 15:mikd OIL WICK |
26 306036-B B WASHER ]

27 7084 KBRS /M4 SCREW 1
28 240203-92 $hS5—(¥) COLLAR ASSEMBLY 1
29 240203 h3— COLLAR ]
30 4538 XS/ MA SCREW 2
31 252019 awyF : CONNECTION |
32 207925 bEYA FELT |
33 206125 Z—FURTPYLS NEEDLE BEARING I
34 252031-92 ¥t () ECCENTRIC ASSEMBLY |
35 252031 ¥t ECCENTRIC |
36 4538 kX /MA SCREW 2
37 252025 O FER BALL STUD |
38 240062 & WASHER 2
39 4820 KAFrv b/ M5 NUT |
40 2076567-92 0w F(#) ROD |
4| 207667 Ay kK ROD |
42 7014 FERS/M3. 5 SCREW 2
43 207925 Zzibb FELT [
44 4824 KABFYME)/MS NUT [
45 207661A p.£73. 3 CONNCT BAR [
46 4820 XBFTvyhr /M5 NUT [
47 207668-92 0y F(48) ROD |
48 207668 ayF ROD |
49 7014 EXxT /M3, 5 SCREW 2
50 252024 Oy FER BALL STUD [
51 233035 7Tt " FELT I
52 207358 JTiLb OIL FELT 2
53 240205 kXK RING |
54 201678 wLak X WASHER |
55 252033-92 /5> 7 () CRANK ASSEMBLY |
56 252033 2520 CRANK [
57 4534 EXS /M6 SCREW |
58 4500 RS/ MS SCREW |
59 206180 E& WASHER !
60 252022 | 7 SHAFT 1
6! 201636 Hh5— COLLAR ) |
62 5060 k32 /C8 SCREW 2
63 240216 Fa—-7 TUBE !

X X XXX X3, 44HBH,
See page 44 for X X X X X X. — 15—






1) R

FEED MECHANISM(1)

REF,

NO. PART NO. ] o3 NAME QT.
I 252691-91 %! &(#) FEED BAR ASSEMBLY I
2 252595 FYES FEED BASE I
3 252692 E2 YR MAIN FEED BAR |
4 207928 7zt FELT 2
5 252593 2EEY & DIFF. FEED BAR I
6 207925 Zzlb FELT 2
7 XXXXXX X & MAIN FEED DOG |
8 7112 KAXL /M3, 5 SCREW i
9 XXXXXX AEEY W DIFF. FEED DOG )
10 7013 FErE /M3, 5 SCREW |
" 206128 Z-FAMRTYLY NEEDLE BEARING |
12 240204 AR = — SPACER 2
13 262563-91 U4 LINK |
14 207369 L EX P17 PIN |
15 2079256 PEYA FELT 4
16 202175 15:hkk OIL WICK |
17 4638 ERT /M4 SCREW [
18 252597-91 XA (%) GUIDE (LEFT) [
19 4500 FRS/MS SCREW 2
20 207380 RiFE PIN 2
21 4538 RS MAE SCREW 2
22 252596 ER(E) GUIDE (RIGHT) [
23 1189 FxrsC4 SCREW ' 2
24 240206 Zzib OlL FELT |
25 202176 5hid OIL WICK [
26 255073 SvF LATCH !
21 202175 gt 0lL WICK l
28 7007 ErZ /M3 SCREW t
29 262657A U LINK |
30 179160-05 7y a BUSHING |
31 240039 e WASHER I
32 7056 KAXS /M5 SCREW |
33 202174 18k OIL WICK 1
34 256077 SvF LATCH |
35 70861 RS/ M2 SCREW |
36 202175 1ahid OIL WICK |
37 252506-92 5.2 (#) CRANK ASSEMBLY |
38 252608 2500 CRANK 1
39 4531 FExZ /M5 SCREW I
40 207925 FEIA FELT 2
41 202175 #5:hid 0IL WICK 2
a2 201636 Hh3— COLLAR |
43 5060 2 /C8 SCREW 2
4“4 252890-92 5.7 (%) CRANK ASSEMBLY |
45 252590 2522 CRANK I
46 4531 FERZ/MS SCREW |
47 252658 ] SHAFT |
48 306671 g RING I
49 206180 EE WASHER |
50 208748 7zt FELT 10
] 202176 16 mik OIL WICK |
52 240045 2 PLUG [
53 252546 W+ FEED REGULATING ECCENTRIC ]
54 252547 SFxyb RATCHET |
55 7049 A pYst— STOPPER I
56 252648 BT/ R SPRING I
57 7038 FRT/M2 SCREW |
58 2525645 EE X ECCENTRIC |
59 4535 tRxL /M3 SCREW . 2
60 210129 5 GUDE,/FEED ECCENTRIC |
6l 210130A AL FLAT SPRING [
62 206172 Z—FNRPY T NEEDLE BEARING |
63 252589 ovF CONNECTION [
64 204146 BFEL PIN !
65 4537 RS/ ME SCREW [
66 262549 Twafy PUSH BUTTON [l
67 200983 4 ] RING [
68 207002 Ee WASHER [
69 204185 U4 0 RING b
70 240202 ER/NR SPRING I
I 252887 Lx— LEVER |
72 252588 MBI/ X% SPRING |
3 7M1 BEXC /M5 SCREW I
74 252586 T34 BRACKET 1
75 7018 R/ M4 SCREW 2
X XXX Xx{(t, 4ESBH, —17—

See page 44 for X X X X X X,






% 1) #1(2)

FEED MECHANISM(2)

REF.

NO. PART NO. 3 ¥R NAME QT.
| 252561 [} SHAFT ]
2 206748 Zzib FELT 6
3 202176 #ahid OIL WICK ]
4 240045 B’ PLUG |
5 231506 h5— COLLAR ]
6 2237 RS/ CH SCREW 2
7 252574 ANEA BLOCK GUIDE ]
8 5316 Bt/ C5 SCREW |
9 240204 AR—H— SPACER |
10 252599-91 25> 7 () CRANK ASSEMBLY |
1] 4501 FExL /M5 SCREW !
12 7031 xS /M2, SCREW |
13 252569 o LINK I
14 179160-05 i 2 BUSHING I
15 240039 Ee WASHER I
16 7056 RARL /M5 SCREW |
17 252531 784 BLOCK [
18 201635 Hh5— COLLAR |
19 5060 kre/C8 SCREW 2

20 252594-92 55 o (#) CRANK ASSEMBLY !
21 252594 2527 CRANK I
22 4501 T,/ M5 SCREW I
23 207925 Jzlb FELT 2
24 202175 aimid OIL WICK ]
25 252585 A% BLOCK I
26 252601-92 L-/v—(#) LEVER ASSEMBLY |
27 252601 L/X— LEVER I
28 4531 EXZ /M5 SCREW !
29 252576 # SHAFT I
30 205061 13y RING |
3 240102 AR —H— SPACER |
32 252578-92 L /v—(#8) LEVER ASSEMBLY 2
33 252578 LIX— LEVER 2
34 4531 ExrE /M5 SCREW 2
35 252577 Yy LINK |
36 5316 Bftxs /C5 SCREW 2
37 252602-91 L/t— LEVER |
38 252605 BT/ R SPRING I
39 212039 Hh3— COLLAR !
40 1227 Ere/C3 SCREW 2
4 252604 B3R SCALE PLATE |
42 240124 AR—4— SPACER ’ 2
43 7022 FEre /M4 SCREW 2
44 179202-15 + NUT I
45 211301 m/y% SPRING WASHER I
46 7059 Bt /4, SCREW i
47 179201-16 F v + NUT 2
48 7027 X /M5 SCREW 2
49 240042 Ee WASHER 2



=) .

v

@ w.v RO

/

— 20—



3R T

PRESSER FOOT MECHANISM

Zhno

See page 44 for X X X X X X,

REF.

NO. PART NO. % b NAME QT.
| 253000-91 &% ADJUSTING BAR ]
2 253003 LY e NUT |
3 240112 EfR/ SR SPRING |
4 206139 BT % PRESSER BAR CLAMP I
5 5118 Exre,/CH5 SCREW |
6 206157 Yoo LINK I

7 5386 Bftxrs/C7 SCREW 2

8 253005-91 XK GUIDE I
9 7025 ExT M4 SCREW 2
i0 240113 /R SPRING |
1 253018 HERT OIL GUARD ]
12 240095 oYz 0 RING I
K] 253004 I PRESSER BAR I
14 253024 24 H—H—F FINGER GUARD i
15 7010 ExrS/M3 SCREW i
16 202875 Ed& WASHER I
17 XXXXXX 8T (#8) PRESSER FOOT ASSEMBLY I
18 1170-3 Exre/C4 SCREW I
19 253008-91 L/X— LEVER I
20 253019 Fo Yk SPRING I
21 206156 Hh5— COLLAR |
22 5084 KAFL/CH SCREW 2
23 192024 hS5— COLLAR I
24 30-1 ERrS W2 SCREW I
25 206149 259 (Lk) BELL CRANK (UPPER) |
26 5187 Fxro/CH SCREW I
27 253020 )0 LINK I
28 5184 Bi$x2/C5 SCREW 2
29 206148 23520(F) BELL CRANK (LOWER) I
30 2022-4 KBRY/CI0 SCREW I
3 253013 (] SHAFT |
32 253023 L/s— LEVER I
33 7034 ErS /M5 SCREW |
34 253021 T34 b BRACKET |
35 7019 Fre /M4 SCREW 2
36 4549 ABEXS /M5 SCREW i
37 4805 RBFv b M5 NUT |
38 206942 AN —N OIL SEAL |
XX XXXX|3, 44ESH



S

@ ,
SRS
;23 .. \




f 1) 3 \) #18

SPREADER MECHANISM

' REF.

NO. PART NO. 3 # NAME QT.
| XXXXXX Sy~ SPREADER |
2 254513-92 L /x—(#f) LEVER ASSEMBLY |
3 254513 Ls— LEVER |
4 7020 ERXS /M4 SCREW |
5 7022 ERS M4 SCREW |
6 254508 25 o CRANKSHAFT I
7 207926 PEI FELT 2
8 202176 18imik OIL WICK I
9 212039 H5— COLLAR l
10 1227 k®xs,/C3 SCREW 2
i 233020 WP 0 RING |
12 254506A 4522 CRANK |
13 4547 kRS /M6 SCREW 2
14 254507 5 BLOCK |
5 254505A B SHAFT |
16 254517-91 T+t 0 K (i) ECCENTRIC CONNECTION ASSEMBLY |
1 264515-92 T %4> (i) ECCENTRIC ASSEMBLY |
8 254515 Ikt ECCENTRIC |
19 4514 RS/ M5 SCREW 2
20 254511 awv ¥ CONNECTION |
21 254504 Erftrs PIN-SCREW |
22 240062 BE WASHER 1

23 4805 NAFTvE M5 NUT |
2 254514-92 25> 2 (1) CRANK ASSEMBLY I
25 254514 2522 CRANK [
26 4534 FEXS /M6 SCREW |
27 206180 Ed WASHER I
28 306671 A RING I

XXX XXXIZ. 44ESH,
See page 44 for X X X X X X,



W762L




HEAFHR(1)

THREAD TENSION MECHANISM(1)

REF.
NO. PART NO. # R NAME QT.
[ 254015 o THREAD GUIDE I
2 7019 xS/ M4 SCREW 2
3 192120 NEe4 THREAD TUBE 2
4 254009 SwF LATCH i
5 7017 Fxr /M4 SCREW |
6 254000-91 L /x— _ LEVER I
7 5612 et C5 SCREW I
8 240118 syay CUSHION RUBBER I
9 202868 E WASHER I
10 254003A92 /5.7 CRANK l
1 254003A91 o572 CRANK i
12 4531 FxrL M5 SCREW I
13 254017E91 5. >3 (#) TENSION ASSEMBLY I
14 254005 T34V BRACKET !
15 254016 Fdh X THREAD RELEASER |
16 254010A91 KIFF (1) (34) TENSION 3
17 208447 DA POST NUT I
18 208448 SFzyk SPRING BUSHING |
19 201037 g/ TENSION SPRING (HEAVY) I
20 208450 &M CAP !
21 210319 B/¥m DISC 2
22 1817-2A WF#% SCREW STUD !
23 206202 AR —H— TENSION POST COLLAR 3
24 206201 Sl TENSION GUIDE 3
25 206203 Sl THREAD GUIDE 3
2 254010891  #IHF (#8) () THREAD GUIDE COMPLETE I
21 201086 Efg/ N> TENSION SPRING (MEDIUM) I
28 206202 AR—H— TENSION POST COLLAR !
29 206201 il TENSION GUIDE I
30 206203 kil THREAD GUIDE I
3l 254010C91 %iIHF(#) (33) THREAD GUIDE COMPLETE |
32 201068 EfE/ R TENSION SPRING (LIGHT) !
33 206202 AR —t— TENSION POST COLLAR I
34 206201 HoE TENSION GUIDE I
35 206203 S THREAD GUIDE |
36 7019 FEXZ/MA4A SCREW 2
37 254017C91 5. 3> (#) TENSION CONTROL MECHANISM |
38 254005 TS5 BRACKET 1
39 254016 St 4 THREAD RELEASER |
40 254010A91 XIFF(48) (&) TENSION 2
41 206202 2R —H— TENSION POST COLLAR 2
a2 206201 S8 TENSION GUIDE 2
43 206203 il THREAD GUIDE 2
44 254010B91 (¥ (48) () THREAD GUIDE COMPLETE |
45 206202 ZAR—t— TENSION POST COLLAR |
46 206201 3] TENSION GUIDE |
47 206203 Sl THREAD GUIDE |
48 254010C91  I§F (¥8) (38) THREAD GUIDE COMPLETE 1
49 206202 AR—H— TENSION POST COLLAR ]
50 206201 Sl TENSION GUIDE !
51 206203 -1 THREAD GUIDE I






e BR T 18 (2)

THREAD TENSION MECHANISM(2)

REF.
NO. PART NO. # » NAME QT.
I 254015 Hil THREAD GUIDE |
2 7019 xS/ M4 SCREW 2
3 192120 w7 THREAD TUBE I
4 254009 SyF LATCH |
5 7017 ExrT M4 SCREW I
6 254000-91 L /\— LEVER I
7 5612 Erftre,/C5 SCREW i
8 240118 syay CUSHION RUBBER I
9 202868 Es WASHER I
10 254003A92 5.7 CRANK |
T 254003A91 43572 CRANK i
12 4531 FRS/M5 SCREW , I
13 254017D91 5. 3> () TENSION CONTROL MECHANISM [
14 254005 7349 b BRACKET [
15 254016 Hip A THREAD RELEASER I
16 254010A91 kIFF(#8) (38) TENSION 3
17 208447 VA POST NUT I
I8 208448 SFxwh SPRING BUSHING I
19 201037 EME/ R TENSION SPRING (HEAVY) |
20 208450 Zm CAP ]
21 210319 W3m DISC 2
22 1817-2A iB¥ SCREW STUD |
23 206202 AR —H— TENSION POST COLLAR 3
24 206201 Hil TENSION GUIDE 3
25 206203 Sl THREAD GUIDE 3
26 254010C91 IFF(48) (38) THREAD GUIDE COMPLETE I
21 201068 ERE/N R TENSION SPRING (LIGHT) |
28 206202 AR —H— TENSION POST COLLAR i
29 206201 i TENSION GUIDE I
30 206203 B THREAD GUIDE I
3 7019 FRS M4 SCREW 2
32 254017B91 5. > 3> (#f) TENSION CONTROL MECHANISM ]
33 254005 TS5V BRACKET I
34 254016 Hedth X THREAD RELEASER |
35 254010A91 ¥ (#8) (3%) TENSION 2
36 206202 AR —A— TENSION POST COLLAR 2
37 206201 3 TENSION GUIDE 2
38 206203 HoE THREAD GUIDE 2
39 254010C91 M+ (#8) (35) THREAD GUIDE COMPLETE |
40 206202 R —t— TENSION POST COLLAR |
41 206201 ol TENSION GUIDE ]
42 206203 Sl THREAD GUIDE |






gtk « 85 Y R

REF.

NEEDLE-SPREADER THREAD HANDLING

NO. PART NO. £ b NAME QT.

| 253574 *2Y THREAD TAKEUP |
2 7019 FErE /M4 SCREW 2
3 303448 Ed WASHER 2
4 253573-92 L /v— () LEVER ASSEMBLY |
5 253573 L/X— LEVER |
6 4501 ERZ/MS SCREW |
7 303067 INREE WASHER I
8 210586 AL —i OIL SEAL |
9 205061 14 RING i
10 210122 AR—H— SPACER I
1] 253503 #h SHAFT |
12 4527 EXS /M4 SCREW |
13 202286 INRER SPRING WASHER |
14 204107 Es WASHER I
15 253507 Sl O RING |
16 7009 FExS/M3 SCREW |
17 253576 Sl THREAD GUIDE |
18 7077 mx<,/M4 SCREW |
19 253577 S THREAD SUPPORT |
20 7009 ErZ /M3 SCREW |
21 202588 Ee WASHER I
22 253575 P X THREAD GUIDE BRACKET I
23 7019 FxT /M4 SCREW |
24 9070-2 BiFrS /WS SCREW |
25 253517 BF/ o SPRING |
26 192070 #EFm THREAD RETAINER I
27 253578 Sl THREAD GUIDE I
28 7019 ERxZ/MA SCREW |
29 303448 Be WASHER i
30 253545 RIS — HOLDER I
3l 7010 ERL M3 SCREW 2
32 234521 Sl THREAD GUIDE |
33 4535 ERE /M3 SCREW |
34 253581 Py Yl THREAD TAKEUP |
35 253583 P THREAD GUIDE |
36 7019 ERrS /M4 SCREW 2
37 253582 i THREAD GUIDE ]
38 7019 ERrS /M4 SCREW |
39 253579 *ER THREAD GUIDE I
40 7019 FERS /M4 SCREW 2
41 303448 B WASHER 2
42 253580 Sl THREAD GUIDE I
43 5387 x{tre,/C3 SCREW I
44 137109 [ EIRE SPRING i
45 137108 HW¥m DISC 2
46 253511 Sl THREAD GUIDE I
47 4554 ER2 /M3 SCREW i






TRk Y8 LOOPER THREAD HANDLING

REF.
NO. PART NO. £ 3 NAME : QT.

I 253565-91 T H&Y LOOPER THREAD TAKEUP |
2 4538 EFxe /M4 SCREW 2
3 253552A T5HY b BRACKET |
4 253533 Sl (R) THREAD GUIDE (RIGHT) |
5 210585 e WASHER ]
6 7031 Fr /M2, 5 SCREW I
7 253534 ol (%) THREAD GUIDE (LEFT) i
8 210585 Ed WASHER I
9 7031 FExXL /M2, 5 SCREW !
10 253571 2 ' THREAD SUPPORT |
T 7031 ExC /M2, 5 SCREW i
12 7042 m*2,/ M3 SCREW 2
13 253566 IS4V BRACKET i
14 253554 *Z THREAD SUPPORT I
15 303448 ES WASHER |
16 4325 KBRS, /M4 SCREW I
17 253559 AR ¥ % PUSH BUTTON I
18 253555 *2 THREAD GUIDE I
19 4554 RS /M3 SCREW |
20 253567 IS4V BRACKET ]
2 253557 ) SHAFT I
22 4554 R /M3 SCREW I
23 200555 WX . RETAINING RING |
24 240115 EM/NR SPRING !
25 232507 oo 0 RING |
26 253558 # SHAFT ]
27 4554 RS /M3 SCREW |
28 200555 kX8 RETAINING RING !
29 232507 oo 0 RING |
30 7019 XS,/ M4 SCREW 2
31 253560 Rk yss— STOPPER I
32 253568 P A SPRING !
3 7087 Bftx2 /M3 SCREW |
34 253569 o THREAD GUIDE I
35 306328 BT POST i
3% 137108 BFm DISC 2
37 211388 ERE/SR SPRING i
38 5526 wFrvbrCA ‘ NUT !
39 7018 ExrS /M4 SCREW I
40 253536 Hi : THREAD GUIDE I
41 7018 TR /M4 SCREW I



. Nw = (

B

S
SN

(
&

®)
D)
(@

—32—



$a husa(1)

LUBRICATION MECHANISM(1)

REF.

NO. PART NO. E S NAME QT.
| 255003 nwt47 PIPE |
2 240136 AP FELT I
3 210766 it PIN |
4 4514 R /M5 SCREW [
5 255039 w147 PIPE |
6 240143 Fa—7 TUBE 1
7 255088 2VF LATCH |
8 7018 xS/ M4 SCREW 1
9 240144 Fa-—7 TUBE [
10 256038 HF JOINT 1
1 240135 Fa—7 TUBE ]
12 200138 wFE OIL SPLASH JOINT |
13 200162 BFExo JOINT SCREW |
14 202199 29507 CLAMP 2
15 255021 PEYS FELT |
16 255078 b1 OIL GUARD |
17 7018 ExrZ /M4 SCREW 2
18 255007-91  HEE OIL PIPE |
19 4821 KB+ v b/ M4 NUT |
20 240134 Fa-—7 TUBE |
21 200136 B®F OIL SPLASH JOINT ]
22 202199 79527 CLAMP 2
23 205111 BFERD JOINT STUD i
24 200136 fE OIL SPLASH JOINT |
25 202199 s527 CLAMP 2
26 240135 Fa—7 TUBE ]
27 255034 BT/ N3 SPRING |
28 7017 FRZ M4 SCREW !

29 255069-91 R W OIL PIPE |
30 7018 FERS /M4 SCREW 1
30 256036-91 w47 PIPE !
32 255037 BFEXD JOINT SCREW |
33 200136 BF OIL SPLASH JOINT 2
34 200152 BFERS JOINT SCREW 2
35 202199 o507 CLAMP 2
3% 240145 F2-7 208734 TUBE B X E/oi |
37 255076-91  {5im/ s T OIL-PIPE |
38 7018 ExrL /M4 SCREW 2
39 202175 #&:mi OIL WICK |
40 202176 15 mik OIL WICK |
41 255088 v F LATCH |
42 7018 ExC /M4 SCREW |
43 202175 15 mik OIL WICK 1
44 255074 FYF LATCH |
45 7018 ExZ/MAE SCREW |
46 202176 & hid OIL WICK |
47 255050 A VA PIPE 1
48 240219 #5akd OIL WICK |
49 255049 Z9F LATCH [
50 7008 ERZ /M3 SCREW 1
51 202875 Ed WASHER [
52 250109 Hhi— COVER |
53 266072 n147 PIPE |
54 4537 xS/ M4 SCREW |
55 202177 ek OIL WICK |
56 210766 > PIN 2
57 240185 Fa—-7 TUBE [
58 240217 Fa—-7 TUBE |






e (2)

LUBRICATING MECHANISM(2)

REF.

NO. PART NO. £ 3 NAME QT.
I 255040B91 > 7 (i) PUMP ASSEMBLY i
2 255022 R THRE(A) PUMP BODY (A) |
3 255023 R THRE(B) PUMP BODY (B) |
4 255024 i SHAFT |
5 255025 o—4%—(A) ROTOR (A) I
6 255026 n—#%—(B) ROTOR (B) I
7 255027 o—%—(C) ROTOR (C) 2
8 255028 HIN— COVER i
9 7026 ERS M4 SCREW 2

10 7105 Ere,/MA SCREW 2
I 255068 TSHY b BRACKET I
12 255019 Y=Lk WORM WHEEL I
13 4514 RS/ M5 SCREW 2
14 4531 FERS /M5 SCREW 2
5 206233 ILALb OIL FILTER I
16 210200 TSy TN — BRACKET,/0OIL FILTER |
17 206431 oyrys ‘ 0 RING |
8 210201-JD # COVER PLATE |
19 7021 FEr /M4 SCREW 3
20 9A3002 TANI—2—N FILTER SEAL ]

21 255041A F 18 (38) OlL RESERVOIR ASSEMBLY 1
22 255048A FA NI OIL RESERVOIR |
23 51388 FERSHI SCREW |
24 202287A HArwy b WASHER I
25 4504 FERS, M8 SCREW 4
26 255042 oyrs 0 RING I






HRER HR DEVICE
REF.
NO. PART NO. E3 R NAME QT.
| 207065-RA >y a9 0 (b)4 SILICONE OIL RESERVOIR ASS. |
2 207066-RA )52 (L) SILICONE OIL RESERVOIR |
3 207067-RA & CAP i
4 206781 b S ) D PIN 2
5 207068 Jzlb FELT 1
6 5053 xS, C4 SCREW 2
7 255081-91  §ti5#3% NEEDLE COOLER ]
8 7011 ErS /M3 SCREW ]
9 255062 AV FELT ]
10 210766 ke PIN I
" 202175 PR OIL WICK !
12 256084-91 oy s o (T)#E NEEDLE COOLER (LOWER) ASS. t
13 255085 Lyaryro(F) NEEDLE COOLER (LOWER) I
14 255086 = CAP I
15 210025 2 PLUG I
16 7020 FEx /M4 SCREW i
17 210930 INRES WASHER i






RIL

REF.
NO.

ST W

—
S 0w

13
14
15
16

17
18
19
20
21

22
23
24
25
26

27
28
29
30
31

32
33
34
35
36

37

PART NO.
7N v

486C9C
486B9C
486A9C

503-CA

509

5476
505-CA
505ACA
380A

201252

4803
381-CA

507
382-CA

7102
512
4022
502-CA
504-CA

4021

4805
383-CA
384

4014

4803
233-CA

4012

4803
293A

293B

293C
4012
4803

505-CA

505ACA
506

7102
512

4022

386

AL av

SkIL () (34%3L)
SIL (K) (47°31)
I () (54%3L)

2% v F#(T)

&

Ay a2y
774 v b (3FAIL)
724 v b (2A3L)
FRILtE

INRER
NAF v b
ForZm
Ly AV V4
a2k X

NEAY
2% v %)

vaAqfrh

Aty b
75y b
SIE el
ARV

2y A

R —

Vay:: al
Ty b (AL

Ty b (4ARIL)
ATy b@ARIN)
Ay )

754 v b (3AIL)

774 v b (243L)
#ETL

NARY

4

Xrv7

NAME

Thread stand assembly (3-spools)
Thread stand assembly (4-spools)
Thread stand assembly (5-spools)

Thread stand rod (lower)

Washer
Nut
Bracket
Bracket
Spool pin

Spring washer
Nut

Spool tray

Seat

Spool retaining fig

Screw

Washer

Screw

Thread stand rod (upper)
Joint

Screw

Nut

Bracket

Thread guide bar

Screw

Nut

Holder

Screw

Nut

Thread guide bar (5-spools)

Thread guide bar (4-spools)
Thread guide bar (3-spools)
Screw

Nut

Bracket

Bracket
Thread eyelet
Screw

Washer

Screw

Cap

SPOOLS: 3

1

DN DO = —_ N N [ Lo LW W W

bk b pd e

[ = )

4

- N

DO D) = — = DN DD — BN DD R

i

DN SN

THREAD STAND

QT.

5

N DN = = — - - DN DN =D DN DN ot OorovOn QY =

[ORra—y

DN O =



o |2
| W
.2
&P
k22
=




T msn ACCESSORIES
ﬁcEf' PARTNO. % 3 NAME ‘ QT.
| 453 StE,/1000C C 0IL CONTAINER,/1000CC
2 485 MRS OILER
3 484 DEL =1 OIL FUNNEL
4 178 L)yarF4AIi,/50CC CONTAINER - SILICONE
5 131 ety b ' TWEEZERS
6 153 SEA THREADING WIRE
7 285 284,/ 8MM WRENCH,/8MM
8 284 2%/ TMM WRENCH /TMM
9 282 2/8F,/5MM WRENCH,/5MM
10 272 *F—LYF,/6MM ALLEN KEY,/6MM
1 319 *F—L > F/ 5MM ALLEN KEY,5MM
12 271 *x—L2F,/4MM ALLEN KEY,/4MM
13 399 F—LF,/3IMM ALLEN KEY,/3MM

14 465 F—LrF /2, MM

ALLEN KEY,/2.5MM

15 464 ¥—LF/2MM ALLEN KEY /2MM

16 127 FZA4/8—(K) SCREWDRIVER (LARGE)
17 128 K4 /8—() SCREWDRIVER (MEDIUM)
18 129 KSAx=(]) DRIVER

19 474 FoLUFFIA/N— ALLEN KEY DRIVER/'|.5MM
20 125 §# CHAIN

21 908 ;T4 hN— COVER

22 482 FoeH)—nNys ACCESSORY BAG

23 XXXXXX £t NEEDLE

24 XXXXXX Fag NEEDLE

25 478 RN PEDAL

26 250105-RA — 1) —H/N— PULLY COVER

21 7075 FRT /M5 SCREW

28 250106-RA  #BMK 7— ') —H /X~ AUX. PLATE /PULLEY COVER
29 7034 FEXZ /M5 SCREW

30 206338 syardh CUSHION RUBBER

34 207073 B SCREW

32 207074 g | RING

33 200728 Ed WASHER

34 202045 NRER WASHER

35 5020 KAFrvhrCI0 NUT

XX XXXX|I, 44HSH,
See page 44 for X X X X X X,



B—si—y

GAUGE PARTS

CONSTRUCTION CHART

R 5IMEE W762L-01CB
NG NG
4.0 257515-40 5.6 257516-56
o] [o)o)
“’c , 190
NG NG
NG G
@ 4.0 257079840 @ g.e 257082856
R

ool N (3

1
|
L1
1
|
\E
&

3

=
}_____J
©

]
)

13.4 15.0
257240~ 16F 257241-16F
F'!l"l_"
= 24
257285-16F 257286-16F
T iﬁé T Lfg
i P
NG NG

4.0 257393-40

5.6 257394-56

rﬁ—L‘Sz—hi

Fo@ B fh
COMMON PARTS
257561

7

257562

257563

P,

(W762L) 257564

W762L-01CB

W762L-01CB



B os8my GAUGE PARTS

RIUMAE . "W742L-01CB CONSTRUCTION CHART
NG NG
4.0 257515-40 5.6 257516-56
Oo®
®
0f )
NG NG
NG NG
O) 4.0 257079840 (O) 5.6 257082886
| —E I 7~—N | }1 T i NG
1 G _ N
L

4
-

e
=1

= 2.0

r
[ D4
[ D4
L

13.4 15.0
257240-16F ) 257241-16F
AL [ - f .
= g Tl 3
257285-16F 257286-16F

| ]

I—-—jlo.ﬁ

pIREONE ]

1.6 -+
A

See page 44 for the looper and needle guards.
HZl 44BEBWML T3,

NG NG :

4.0 257393-40 5.6 257394-56
s
J
2
i I 0
% % =
S < E
f | | | =
Z
o3 O
ﬁ'é
g3
#O

I
W742L-01CB W742L-01CB



8} GAUGE PARTS LIST (1)

W762L-
W742L.-

81 #—rs—ym 1)

W762L-
W742L-

oL# u| == “ " | 95-96£2S2|491-982452 | 491-192452 | 968280452 | 95-9154S2 <
6# SY9821AN| ------ £96482 296452 196482 | 07-26£452 | 491-S82452 | 491092452 | 098620482 | 07-S154S2 4 g010-1274M

Ol# “ “ " " o | 9$-96£252 491-982L52|491-1924S2 | 958280462 | 95-915452 Y
6# Sv9821AN 798482 £984S2 296482 195462 | 07-£6£262 | 491-5824S2 | 491072452 | 078620452 | 09-S1S4S2 4 g210-1294M
(4v3Y) (INOYd) "SSVY 1004, 500 @334 904 Q334 3ivid Y3Q0H 3dAl
37G33N | ¥3QVIY4S | AYYNO AN | QYYNO AN 434001 ¥38S34d "4410¢ NIVW 37033IN 37033N INTHOVW
(0z¢) (1) (x0) c)4
0| —WERNoLY Lonv Loy | Thk| WMNCKC A wWHCkTE 1920 Fudhill e

5










INDEX

PART NO.
UYlZSGAi

NO.
PAGE REF.

PART NO.

4534
4535
4535
4537
4537

$373-HC
5376
5386
5387
S476
5526
5546
5612
5612
7007

7008
7009

NO.
PAGE REF.

NO.
PART NO. PAGE REF.
7015 1 11
7017 3 23
7017 25 5
7017 27 5
7017 33 28
7018 3 16
7018 7 22
7018 7 24
7018 7 26
7018 31 39
7018 31 @«
7018 33 8
7018 33 17
7018 33 30
7018 33 38
7018 33 42
7018 33 45
7019 7 8
7019 17 75
7019 21 35
7019 25 2
7019 25 36
7019 27 2
7019 27 3
7019 29 2
7019 29 23
7019 29 28
7019 29 36
7019 29 38
7019 29 4O
7019 31 30
7020 13 15
7020 23 4
7020 37 16
7021 7 6
7021 7 10
7021 7 35
7021 11 10
7021 13 16
7021 13 18
7021 35 19
7022 19 43
7022 23 S
7023 7 46
7025 21 9
7026 35 9
7027 19 48
7028 11 2
7031 13 6
7031 19 12
7031 31 6
7031 31 9
7031 31 11
7034 21 33
7034 41 29
7036 13 3
7038 17 57
7042 31 12
7049 9 32
7049 17 55
7052 7 17
7056 17 32
7056 19 16
7059 19 46
7061 17 35
7075 41 27
7077 7 14
7077 7 3
7077 29 18
7082 7 38
7082 9 24
7082 9 37
7084 3 3
7084 15 27
7086 15 3
7087 31 33
7102 39 12
7102 39 34
7105 35 10
7110 13 41
7110 15 8
7111 17 73
7112 17 8
7116 7 28
9070-2 29 24
137108 29 4S5
137108 31 36
137109 29 44
179040-05 13 19
179107-05 7 4

e et — e e E——————— e — e m——mm mmm—m - S mm——————e —m e ——— - —— ————— ———— -

PART NO.

179160-05
179160-05
179201-15
179202-15
192024
192070
192120
192120
200136
200136

200136
200136
200152
200152
200555

201037

201068
201068
201074A
201086
201191
201252
201578
201635
201635
201635

202045
202174
202175
202175
202175
202175
202175
202175
202175
202175

202175
202175
202175
202175
202176
202176
202176
202176
202176
202177

202199
202199
202199
202199
202286
202286
202287A
202526
202588
202868

202868
202868
202875
202875
202922
202922
202922-8
204006
204107
204115

204146
204185
204585
205061
205061
205088
205111
206028
206052A
206053

206059A
206061
206062
206063
206125
206128
206139
206148
206149
206156

NO.
PAGE REF.

— - —— ————— - . —— —— —— ——— ————— — — ——— = —————— ————— ——————— " —— — ——— o —— ——— ——

PART NO.
206157

206201

206201
206201
206201
206201
206201
206201
206202
206202
206202
206202

206202
206202
206202
206202
206202
206202
206203
206203
206203
206203

206203
206203
206203
206203
206203
206203
206233
206338
206431
206524

206527
206590
206740
206748

207065-RA
207066-RA
207067~RA
207068
207073
207074

207358

207657
207657-92
207658
207658-92
207661A
207677
207924

207925
207925
207925
207925
207925
207925
207925
207925
207925
207925

208173
208346
208447
208447
208448
208448
208450
208450
210003
210003

NO.
- PAGE REF.



INDEX

NO. NO. NO. NO. NO.
PART NO. PAGE REF.  PART NO. PAGE REF.  PART NO. PAGE REF.  PART- NO. PAGE REF.  PART NO. PAGE REF.
210025 7 47 | 240205 15 53 | 252557A 17 29 | 254003A92 27 10 | 257561 44
210025 37 15 1 240206 17 24 | 252558 17 47 ) 254005 25 14 | 257562 4b
210067 5 14 | 240216 15 63 | 252561 19 1 1 254005 25 38 1 257563 44
210068 S 19 | 240217 33 S8 1 252563-91 17 13 | 254005 27 14 | 257564 44
210102 5 6 | 240218 7 21 | 252569 19 13 1 254005 27 33 | 303067 29 7
210102 5 18 | 240219 33 48 | 252574 19 7 | 254009 25 4 | 303448 3 17
210122 29 10 | 250017 7 12 | 252576 19 29 | 254009 27 4 1 303448 29 3
210129 17 60 | 250019 7 5 | 252577 19 35 | 254010A91 25 16 | 303448 29 29
210130A 17 61 | 250020 3 22 | 252578 19 33 | 254010A91 25 40 | 303448 29 41
210143 S 22 | 250037 7 43 | 252578-92 19 32 | 254010A91 27 16 1 303448 31 15
210200 35 16 | 250085 3 1 | 252583 S 15 | -254010A91 27 35 | 306036-B 15 26
210201-JD 35 18 | 250086 3 2 1 252585 19 25 | 254010891 25 26 | 306328 31 35
210291 S 5 | 250089-JD 7 13 | 252586 17 74 | 254010891 25 44 | 306671 17 48
210291 5 21 1. 250090 7 15 | 252587 17 71 | 254010C91 25 31 | 306671 23 28
210292 5 20 | 250091-JD 5 1 1 252588 17 72 | 254010C91 25 48 1 9A3002 35 20
210297 S 4 | 250094 7 41 | 252589 17 63 | 254010C91 27 26 |
210319 25 21 1 250095-JD 7 1 1 252590 17 45 1 254010C91 27 39
210319 27 21 | 250096 7 2 | 252590-92 17 44 | 254015 25 1 1|
210585 31 5 | 250098-RA 7 9 | 252591-91 17 1 | 254015 27 1 |
210585 31 8 1 250100-RA 7 7 | 252592 17 3 | 254016 25 15 |
210586 29 8 | 250101-RA 7 16 | 252593 17 5 | 254016 25 39
210679 3 8 | 250102-JD 7 34 | 252594 19 21 | 254016 27 15
210679 3 21 + 250103-91 7 36 | 252594-92 19 20 | 254016 27 34 |
210766 33 3 | 250105-RA 41 26 | 252595 17 2 | 254017891 27 32
210766 33 56 | 250106-RA 41 28 | 252596 17 22 | 254017¢91 25 37
210766 37 10 | 250107 7 23 1 252597-91 17 18 | 254017091 27 13 |
210930 37 17 1 250108 7 20 | 252599-91 19 10 | 254017E91 25 13 |
211301 19 45 1 250109 33 52 | 252601 19 27 | 254504 23 21 |
211388 31 37 t 250113 7 30 | 252601-92 19 26 | 254505A 23 15
212039 19 39 | 250118 7 33 | 252602-91 19 37 | 254506A 23 12 |
212039 23 9 + 250120-J4D 7 37 1 252604 19 41 1 254507 23 14
212186 13 23 | 250121-JD 7 27 | 252605 19 38 | 254508 23 6 i
212279 3 20 | 250122-JD 7 39 | 253000-91 21 1 | 254509 5 11 |
230047 3 7 1 250123 7 40 I 253003 21 2 | 254511 23 20 |
231506 19 S | 250124-JD 7 31 | 253004 21 13 I 254513 23 3
232507 31 25 | 250130-91 7 19 | 253005-91 21 8 | 254513-92 23 2 |
232507 31 29 | 250506 11 17 253007 S 13 | 254514 23 25 i
233020 23 11 | 250514 9 23 | 253008-91 1 19 | 254514-92 23 24 |
233035 15 51 1 250515A 9 25 | 253012 2 | 254515 23 18 |
234521 29 32 I 250517 11 7 1 253013 21 31 | 254515-92 23 17
240001 3 19 |1 250518 11 20 | 253016 5 3 1 254517-91 23 16 |
240020 S 10 | 250519 11 28 1 253018 21 11 | 255002 3 18
240039 17 31 | 250523CRA 11 29 I 253019 21 20 | 255003 33 1
240039 19 15 | 250524 11 15 | 253020 21 27 | 255007-91 33 18
240042 19 49 + 250526-91 11 1 1 253021 21 34 1 255019 35 12
240045 17 52 | 250528-91 11 25 | 253022 13 5 1 255021 33 15
2460045 19 4 | 250529-91 11 21 | 253023 21 32 | 255022 35 2 |
240050 13 38 | 250529A91 9 13 | 253024 21 14 | 255023 35 3
240052 3 11 | 250530-91 9 20 | 253500 11 9 | 255024 35 4
240062 15 38 1 250535A91 9 2 | 253500-92 11 8 | 255025 35 5
240062 23 22 | 250537A 9 34 | 253503 29 11 | 255026 35 6
240095 21 12 | 250538-91 9 36 | 253507 29 15 1 255027 35 7 |
240098 13 11 | 250540A91 9 30 | 253511 29 46 | 255028 35 8
240101 13 12 | 250543-91 9 11 | 253517 29 25 | 255034 33 27
240102 19 31 | 250545-91 9 15 | 253533 31 4 | 255035-91 33 3
2460108 5 23 ) 250547 11 23 | 253534 31 7 | 255037 33 32
240110 3 10 | 250548A91 9 1 | 253536 31 40 | 255038 33 10
240111 3 4 | 250550-91 11 6 | 253545 29 30 | 255039 33 5
240112 21 3 | 251000-91 13 1 | 253552A 31 3 | 255040891 35 1
240113 21 10 1 251003 S 9 1 253554 31 14 t 255041A 35 21
240115 31 24 | 251009 13 17 .1 253555 31 18 | 255042 35 26
240118 25 8 | 251507 13 27 | 253557 31 21 | 255048A 35 22
240118 27 8 | 251508 13 35 | 253558 31 26 | 255049 33 49
240123 7 29 | 251509 13 25 | 253559 31 17 1| 255050 33 47
240124 19 42 | 251509-92 13 24 | 253560 31 31 | 255057 5 24
240126 9 28 | 252016A 15 18 1 253565-91 31 1 | 255058 33 41 |
240127 3 6 1 252017 S 16 | 253566 31 13 t 255062 37 9
240134 33 20 | 252019 15 31 | 253567 31 20 | 255068 35 11
240135 33 11 1 252021A 9 6 | 253568 31 32 | 255069-91 33 29 |
240135 33 26 | 252021A92 9 S5 | 253569 31 34 { 255072 33 S3
240136 33 2 | 252022 15 60 |+ 253571 31 10 1 255073 17 26 |
240143 33 6 | 252024 15 50 1 253572 11 13 1 255074 33 44 |
240144 33 9 | 252025 15 37 | 253572-92 11 12 | 255075-91 33 37
240145 33 36 1 252027-91 15 1 | 253573 29 S5 | 255077 17 34 |
240149 15 4 1 252030 15 12 | 253573-92 29 4 | 255078 33 16 |
240185 33 57 1 252031 15 35 | 253574 29 1 | 255081-91 37 7
240198 7 42 | 252031-92 15 34 t 253575 29 22 1 255084-91 37 12 i
240199 3 15 1 252032 15 22 | 253576 29 17 | 255085 37 13 i
240201 13 40 | 252032-92 15 21 | 253577 29 19 | 255086 37 14 |
240201 15 7 1 252033 15 56 | 253578 29 27 | 255088 33 7
240201-92 13 39 1 252033-92 15 55 | 253579 29 39 | 257079B40 44 |
240201-92 15 6 1 252506 17 38 | 253580 29 42 | 257082B56 44
240202 17 70 | 252506-92 17 37 | 253581 29 34 | 257240-16F 44
240203 13 33 | 252531 19 17 | 253582 29 37 | 2572461-16F 44 |
240203 15 29 ) 252545 17 58 | 253583 29 35 | 257285-16F 44 |
240203-92 13 32 | 252546 17 53 1 254000-91 25 6 | 257286-16F 44
240203-92 15 28 | 252547 17 54 | 254000-91 27 6 | 257393-40 44 |
240204 17 12 | 252548 17 56 | 254003A91 25 11 | 257394-56 44 |
240204 19 9 | 252549 17 66 | 254003A91 27 11 | 257515-40 44
240205 15 9 I 252550 5 17 | 254003A92 25 10 | 257516-56 44 !






EPEGASUS
SEWING MACHINE MFG.
Cco,LTD’

© 1987 PEGASUS SEWING MACHINE MF. G. CO., LTD.
(87053H270S)



	TABLE OF CONTENTS
	MACHINE BED FRAME(1)
	LIST

	MACHINE BED FRAME(2)
	LIST

	COVER
	LIST

	CRANKSHAFT MECHANISM
	LIST

	ARM SHAFT MECHANISM
	LIST

	NEEDLE BAR/NEEDLE GUARD MECHANISM
	LIST

	LOOPER MECHANISM
	LIST

	FEED MECHANISM(1)
	LIST

	FEED MECHANISM(2)
	LIST

	PRESSER FOOT MECHANISM
	LIST

	SPREADER MECHANISM
	LIST

	THREAD TENSION MECHANISM(1)
	LIST

	THREAD TENSION MECHANISM(2)
	LIST

	NEEDLE/SPREADER THREAD HANDLING
	LIST

	LOOPER THREAD HANDLING
	LIST

	LUBRICATION MECHANISM(1)
	LIST

	LUBRICATING MECHANISM(2)
	LIST

	HR DEVICE
	LIST

	THREAD STAND
	LIST

	ACCESSORIES
	LIST

	GAUGE PARTS LIST(1)

